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• Treatment of schizophrenia and schizoaffective disorder.

• Acute treatment of delirium when non

• Treatment of moderate to severe manic episodes associated with bipolar I disorder.

• Treatment of acute psychomotor agitation associated with psychotic disorder or manic epis

• Treatment of persistent aggression and psychotic symptoms in patients with moderate to severe

• Treatment of tic disorders, including Tourette’s syndrome, in patients with severe impairment

• Treatment of mild to moderate chorea in Huntington’s disease, wh



• Schizophrenia in adolescents aged 13 to 17 years when other pharmacological treatments have

• Persistent, severe aggression in ch

• Tic disorders, including Tourette’s syndrome, in children and adolescents aged 10 to 17 years

• 2 to 10 mg/day orally, as a single dose or in 2 divided doses. Patients with first

• Adjustments to the dose may be made every 1 to 7 days.

•Doses above 10 mg/day have not demonstrated superior efficacy to lower doses in the majority of

•The maximum dose is 20 mg/day because safety concerns outweigh the clinical benefits of

• 1 to 10 mg/day orally, as a single dose or in 2 to 3 divided doses.



• Treatment should be started at the lowest possible dose, and the dose should be adjusted in

• 2 to 10 mg/day orally, as a single dose or in 2 divided doses.

• Adjustments to the dose may be made every 1 to 3 days.

• Doses

• The

• The continued use of Haloperidol should be evaluated early in treatment (see section 4.4).

• 5 to 10 mg orally, repeated after 12 hours if necessary to a maximum of 20 mg/day.

• The continued use of Haloperidol should be evaluated early in treatment (see section 4.4).

• When switc

• 0.5 to 5 mg/day orally, as a single dose or in 2 divided doses.

• Adjustments to the dose may be

• The need for continued treatment must be reassessed after no more than 6 weeks.

• 0.5 to 5 mg/day orally, as a single dose or in 2 divided doses.

• Adjustments to the dose may be made every 1 to 7 days.

• The need for continued treatment must be reassessed every 6 to 12 months.



• 2 to 10 mg/day orally, as a single dose or in 2 divided doses.

• Adjustments to the dose may be made every 1 to 3 days.

• Treatment of persistent aggression and psychotic symptoms in patients with moderate to severe

–

• All other indications –



• The recommended dose is 0.5 to 3 mg/day, administered orally in divided doses (2 to 3 times a day).

• It is recommended to assess th

• The maximum recommended dose is 5 mg/day.

• The treatment duration must be individually evaluated.

• The recommended doses are 0.5 to 3 mg/day in children aged 6 to 11 years and 0.5 to 5 mg/day in

• The need for continued treatment must be reassessed after 6 weeks.



• The recommended doses are 0.5 to 3 mg/day in children and adolescents aged 10 to 17 years,

• The need for continued treatment mus

• Hypersensitivity to the active substance or to any of the excipients listed in section 6.1.

• Comatose state.

• Central nervous system (CNS) depression.

• Parki

• Dementia with Lewy bodies.

• Progressive supranuclear palsy.

• Known QTc interval prolongation or congenital long QT syndrome.

• Recent acute myocardial infarction.

• Uncompensated heart failure.

• History of ventricular arrhythmia or tor

• Uncorrected hypokalaemia.

• Concomitant treatment with medicinal products that prolong the QT interval (see section 4.5).











• Class IA antiarrhythmics (e.g. disopyramide, quinidine).

• Class III antiarrhythmics (e.g. amiodarone, dofetilide, dronedarone, ibutilide, sotalol).

• Certain antidepressants (e.g. citalopram, escitalopram

• Certain antibiotics (e.g. azithromycin, clarithromycin, erythromycin, levofloxacin,

• Other antipsychotics (e.g. phenothiazine derivatives, sertindole, pimozide, ziprasidone)

• Certain antifungals (e.g. pentamidine).

• Ce

• Certain gastrointestinal medicinal products (e.g. dolasetron).

• Certain medicinal products used in cancer (e.g. toremifene, vandetanib).

• Certain other medicinal products (e.g. bepridil, methadone).



• CYP3A4 inhibitors –

• CYP2D6 inhibitors –

• Combined CYP3A4 and CYP2D6 inhibitors: fluoxetine, ritonavir.

• Uncertain mechanism –

• Carbamazepine, phenobarbital, phenytoin, rifampicin, St John’s Wort (Hypericum perforatum).







• Reported in clinical studies with haloperidol.

• Reported in clinical studies with haloperidol decanoate and relate to the active moiety.

• From postmarketing experience with haloperidol and haloper

≥ 1/10

≥1/100 to <1/10

≥1/1,000 to <1/100

≥1/10,000 to <1/1,000
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